


01 

Table Of Contents

12

2-11



02

STEP 1
Part No: 1 
Name: Bottom Tube Assy
Q’TY: 1

Part No: 2 
Name: Inclined Support 
           Tube
Q’TY: 2

Part No: 5 
Name: L Plate
Q’TY: 2

30 mm

Assemble The 
Bottom Tube Assy(#1)
And One Inclined 
Support Tube(#2) By L Plate.

1

2

5 H20-22
W20

N20
W20

   N20
4  PCS

  W20
8  PCS

S
CP 4

  22- 02
H



03

STEP 2
Part No: 1 
Name: Bottom Tube Assy
Q’TY: 1

Part No: 2 
Name: Iclined Support 
           Tube
Q’TY: 1

Part No: 3 
Name: Pedal Tube 
Q’TY: 1

Part No: 4
Name: Z Plate
Q’TY: 2

30 mm

Assemble The Bottom
Tube Assy(#1),
Another Inclined 
Support Tube(#2) ,
The Pedal Tube (#3) By Z Plate(#4).
(Assemble The Other Side 
By The Same Way.)

2

3

4

H20-22
W20

N20
W20

   N20
6 PCS

  W20
12 PCS

S
CP 6

  22- 02
H

1



04

STEP 3

  W 10
16 PCS

  N10
8 PCS

Part No: 6 
Name: Top Frame
Q’TY: 1

Part No: 8
Name: Side Bended
            Plate
Q’TY: 2

17  mm

8 mmAssemble The TopFrame(#6) & Side 
Bended Plate(#8) On The Main Frame,
And The Same Way On The Other Side.

 
SC

10
-1

9 
   

 M
10

   
 L

=9
5 

  8
 P

C
S

8
2

6(Top Frame)

SC10-19
W10



05

STEP 4
Part No: 7
Name: Bottom 
Lateral Tube Assy
Q’TY: 1

17 / 30 mm

Assemble The Bottom Lateral
Tube Assy(#7).

   N20
4 PCS

  W20
8 PCS

S
CP 4  02- 02

H
7

H20-20
W20

N20
W20



06

STEP 5
Part No: 9
Name: Pendulum Arm
Q’TY:2

Part No: 10
Name: Set Contained
            Bearing
Q’TY:4

Assemble The Pendulum Arm(#9) And 
The Set Contained Bearing(#10).

9

10



07

STEP 6

 S
C

10
-7

   
 8

 P
C

S

8 mm 

Fit The Pendulum Arm Group(#9 & #10) To Top Frame(#6).

17  mm

  W 10
16 PCS

  N10
8 PCS

SC10-7
W10

9

N10
W10

6



08

STEP 7

Part No: 11
Name: Pin
Q’TY:1

Part No: 12
Name: Hole Cap
Q’TY:4

8 mm 

Assemble The Holding Tube Assy(#13),
Pin(#11) And The Barbell Clip(#14).

17  mm Part No: 13
Name:Holding Tube Assy 
Q’TY:2

Part No: 14
Name:Barbell Clip 
Q’TY:2

  W 10
24 PCS

  N
10

12 PC
S

SC
10-5  4 PC

S

13 SC10-5
W10

14

12

11

N10
W10



09

STEP 8

SC
10

-1
9 

   
   

  4
 P

C
S

 N 10
4 PCS

16(17)mm

8 mm

Install The Handles (#15) 
On Both Side. 

15

SC10-19
W10

 W 10
8 PCSPart No: 15 

Name: Handle
Q’TY: 2

Part No: 20
Name: Back Plate
Q’TY: 2

20

N10
W10



10

STEP 9

SC
10

-1
9 

   
   

  4
 P

C
S

 N 10
4 PCS

16(17)mm

8 mm

Install The Barbell Holding Tube 
Assy (#16) On Both Side.   

16

SC10-19
W10

 W 10
8 PCS

Part No: 16
Name: Barbell Holding
           Tube Assy
Q’TY: 2

N10
W10



11

STEP 10
Part No: 17
Name: Pad
Q’TY:2

Part No: 18
Name: Ankle Strap Belt
Q’TY:2

Part No: 19
Name: Carabiner
Q’TY:2

6 mm

Assemble The Pads And 
The Ankle Strap Belts

SC8-6
W8B

17

18 19

SC
8-

6 
 4

PC
S 

 

W8B

4 PCSPart No: 11
Name: Pin
Q’TY: 1

11



12

PARTS  LIST
PART # DESCRIPTION QTY

1 Bottom tube assy 2
Inclined Support Tube 4
Pedal tube 2
Z Plate 4
L Plate 4
Top Frame 1
Bottom Lateral tube assy 1
Side bended plate 2
Pendulum arm 2
Set contained bearing 4
Pin 1
Hole Cap 2
Holding tube assy 2
Barbell clip 2
Handle 2
Barbell holding tube assy 2
Pad 2
Ankle strap belt 2
Carabiner 2

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17  
18
1

Back Plate 220
9

W8B Big Washer 8
Big Washer 10

4
W10 56

Washer 20W20 28
N10 Nut M10 28
N20 Nut M20 14

SC8-6 Socket Head Cap ScrewM8x30 4
SC10-5 Socket Head Cap ScrewM10x25 4
SC10-7 Socket Head Cap ScrewM10x35 8
SC10-19 Socket Head Cap ScrewM10x95 16
H10-20 Hex Head Bolt M20x100 4
H10-22 Hex Head Bolt M20x110 10




